seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,00 d8

815.000 MHz 823.000 MHz

Mode Sweep saL RefLevel 30,00 dim  Offset 70048 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions s Emis: 1 AvgPuir
Limit ChecY P 3
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0 60 dBny "-\W .
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§15.0 MHz 3003 pts 2.4 MHz/ £35.0 MMz || | 534.0 Mz 3003 pis 2.6 MHa/ 550.0 MiHa
2 Result Summa

2 Result Summa;

100000z £21.95708 MHz -41.33 dEm 834.000 MHz 819.000 MHz 100.000 kHz 836.00050 MHz 2.06 dBm -27.94 dB
823000 Mtz 824000 Wiz 200000 kHz 82398651 Mz -26.03 dBm 845,000 MHz 850,000 Mz 200,000 kite 819.03945 MHz -38.84 dBm 25,84 di
£ W ZX000 Miz L 832.05355 MHz 162 d5m B50.000 Wiz B60.000 Wiz 100.000 kiz 850.00500 MHz -44.90 dBm 319048
10:54:59 P 11/05/2024 Li01ids m 1i/08/2026
RefLevel 30.00dBm  Ofset 70008 Mode Sweep sa Reflevel 3000d8m  Offset 700dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS _UINE: ABS_00;
Line _sPURloUS_Lne_Ass_oa SPURJOUS LINE_ABS_02
20 20
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815.0 MHz. 3003 pes A4 MHz/ 839.0 MHz 834.0 MHz 3003 pts 6 MHz/ 860.0 MHz
2 Result Summal 2 Result Summar
15,000 Mtz 823,000 Mhe 100000 kiz 82231505 MHz ~40.83 dBm -27.83 db 834.000 Miz 849.000 Miz 100.000 kHz 834,861 64 MHz 2.03 dBm -21.97 d8
00 M 824000 Wiz 200000 ke 823.93357 Mz 2133 dBm -1a3sds 829.000 MHz 850,000 MHz 200,000 Ktz 845.01848 MHz -38.34 dBm 2534 dB
A0 M £39.000 Wiz 100,000 kitz 3425721 MHz 1.23 dBm 28.77 B 850000 MHz 860.000 MHz 100.000 kHz 85000500 MHz 4316 dBm 311648
10:54:09 PM 11/05/2024 11:02:37 PN 11/08/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,00 d8

Mode Sweep saL Ref Level 3000 dBm  Offset 7,008 Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 3 Emis: 1 AvgPur
Limit Cheel P} s
Line _SPURJoUS, d
b
10 10 dBm
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2 Result Summa

2 Result Summa;

815,000 Mz 821.000 Mtz 100,000 kitz 822.85215 MHz -45.34 dBm -32.33 08 830000 MHz 349,000 Witz 100.000 kits 83541608 Mz 047 cBm o007 B
823,000 Mitz 824000 Wiz 200,000 kiz 823.99051 MHz -29.84 dBm 845,000 MHz 850,000 Mz 200,000 kite 84996054 MHz -43.95 dBm 3095 dB
E2LO00 Mi ZX000 Miz 100,000 kiiz 3112537 BHz 0.6 dBm B50.000 Wiz B60.000 Wiz 100.000 kitz 850,104 86 MHz 47.74 dBm 3474 dB
10:51:07 7M. 11/05/2024 1110313 me 1170842026
RefLevel 30.00dBm  Ofset 70008 Mode Sweep saL Reflevel 3000d8m  Offset 700dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_UINE_ABS_od2 SPURJOUS LINE_ABS_02
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2 Result Summal 2 Result Summar
815,000 MHz 823.000 Mz 100,000 kb 822.98801 MHz ~38.64 dBm -25.64 dB 334000 M1 345,000 M1t 120,000 k1 S3T 008 Mz
823,000 Mz 824,000 MHz 200,000 kitz 823.98851 MHz -26.87 dBm -13.87 dB 315000 M 356,000 Wi 200,000 ke $10.02047 MH2
B24.000 Mz 835,000 Mtz 100,000 kiz 830.30060 MHz 017 dBm -29.83 dB a0.000 M e e £50.008 00 Mtz
" T "
10:57:56 PM 11/05/2024 10:58:11 PN 11/08/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 20MHz / DFT-s-OFDM / P1/2 BPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep saL Reflevel 30.00dBm  Ofset 7.00 dB Mode Sweep saL
Count 100/100 Count 100/100
1

1 Spurious Emissions s Emis 1 AvgPwr

Limit Ches¥ i .
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2 Result Summar 2 Result Summa
815000 MHz 823000 MHz 100,000 kiz 820.22278 MHz -30.51 dBm -21.51 dB 825,000 MHz 819,000 Mz 100.000 kHz 831.167 83 MHz 215 dBm -27.85d8
823,000 MHz 824,000 MHz 200000 kHz 823.98252 MHz -29.46 dBm -1646dB 649,000 Mtz 650,000 Mtz 200000 kiHz 849.021 48 MHz -37.64 dBm -24.64 dB
824,000 MHz 844,000 MHz 100,000 khHz £30.04396 MHz 2.33 dBm -21.62dB 850.000 MHe 860.000 MHz 100,000 kHz 850,764 24 MHz 3980 dBm -26.30 dB
11:29:17 MM 11/05/2024 11:32:45 PM 11/05/2024

FR1 n26 / 20MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm Offset 7.00 d8 Mode Sweep SGL Ref Level 30.00dBm  Offset 7,00 dB Made Sweep 6L

Count 100/100 Count 100/100
1 Sp.rcus Emssions
PSS SPURIOUS,_UINE. ABS_0D.
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2 Result Summar 2 Result Summa:

815,000 MHz 823,000 MHz 100,000 kHz 822.98002 MHz 829,000 MHz 843,000 MHz 100.000 kHz 830.768 23 MHz 1.61 dBm

823,000 Mz 824,000 MHz 200000 ktz 823.97453 MHz 849,000 MHz 850,000 MHz 200.000 kiz 84921329 MHz -35.38 dBm

824000 MHz 844,000 MHz 100000 kiz 832.56044 Mz 850000 Mz 850000 Mz 100.000 kiz 852.43257 MHz -41.03 dBm
11:28:26 PM  11/05/2024 11:33:35 PN 11/05/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep saL RefLevel 30,00 dim  Offset 70048 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions s Emis 1 AvgPuir
Limit Chee¥ P} 3
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2 Result Summay

2 Result Summa;

815.000 MHz 823,000 Mz 100000 ki 822,738 25 MHz -38.19 dBm 825.000 MHz 815.000 MHz 100.000 kfz 83172727 MHz 0.43 dBm -29.52d8
823000 Mtz 824,000 Mz 200,000 kiz 823.99351 Mz -30.04 dBm 849,000 MHz 850,000 Mz 200000 ke 84951698 MHz -37.24 dBm 2024 dB
E2LO00 Mi B A 100,000 kiiz LI 28 BHz 085 4B B50.000 Wiz B60.000 Wiz 100.000 kitz 850.77423 MHz 4032 dBm 273248
ot ety 0%
11:27:36 P 11/05/2024 HiaeEs m 1i/0ss2026
RefLavel 30.00dBm  Ofiet 7.00d8  Mode Sweep sa Reflevel 3000d8m  Offset 700dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1
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2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.77223 MHz -39.71 dBm -26.71 dB

823,000 MHz B24.000 MHz 200,000 kHz 823.98851 MHz -29.23 dBm -16.23 dB

824,000 MHz 544,000 MHz 100,000 kHz 831.08292 MHz 0.20 dBm -30.20 dB
. oy e

11:26:44 BN 11/05/2024

2 Result Summa;

829.000 MHz

843.000 MHz
850,000 MHz
860.000 MHz

849.000 MHz
850.000 Mz

831.32767 MHz
849.34316 MHz
850.504 50 MHz.

100.000 kHz
200,000 kHz
100.000 kHz

0.30 dBm
-37.73 dBm
-41.03 dBm

11:35:16 B 11/05/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An26-26 of 29



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 dBm  Offset 7,00 d8 Mode Sweep

1 Spurious Emissions

Count 100/100

RefLevel 30.00dBm  Offset 7,00 4B Mode Sweep

s Emis:

6L
Count 100/100

1 AvgPyr

2 Result Summay

815.000 MHz 823.000 MHz 100,000 kHz 822.70030 MHz
823,000 MHz 824,000 MHz 200,000 kHz 823.98651 MHz
824.000 MHz B44.000 MHz 100.000 kHz £31.24276 MHz
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Line _SPURJOUS. 2 2
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2 Result Summa;

£29.000 MHz 849,000 MHz 100.000 kHz 830.56843 MHz
849.000 MHz 850.000 MHz 200,000 kHz 849.453 05 MHz
850,000 Mz 860.000 Mz 100.000 kHz 850.12488 MH2

12:34:03 AM 11/06/2024

-31.78 dB
-26.00 dB
-28.29 dB

11:36:10 7M. 11/05/2024

FR1 n26 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 7.00 d8 Mode Sweep Reflevel 30.00dBm  Offset 7.00dB Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS_LINE ABS_00.
INE_ABS_0Q2 SPURIOUS_LINE_ABS_0q2 PpSS.
20 20
10 10 dBm
o P R L1 ey s ey m—s
| |
10 T )
SPURIOUS_LINE_ ABS O |
-20 B + 1 by B I
| miE
4 iy \
0 por | T[]0 dem L
-0 T,
o PPN e EN
w0 50 dbm A |
T e—
815.0 MHz 3003 prs. 3 MHz/ 849.0 MHz || 25,0 MHz - 3003 ps XL — NG

2 Result Summar

815.000 MHz 823.000 MHz 100,000 kHz 822.99600 MHz
823,000 MHz B24.000 MHz 200,000 kHz 823.99051 MHz
824,000 MHz 544,000 MHz 100,000 kHz 828.40559 MHz

2 Result Summa;

823.000 Mz 843.000 Mz 100.000 kHz 831.207 78 MHz

829.000 Mz 850,000 MHz 200,000 kHz 849.00050 MHz
850,000 Mz 860.000 MHz 100.000 kHz 850.00500 MHz

11:30:36 BM 11/05/2024

11:33:51 B 11/05/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

Ref Level 30.00dBm  Offset 7.00 B Mode Auio Sweep s6L RefLevel 30.00 dBm  Offsct 7.00 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line
20 dBow
10
0 dbn 0din
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SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
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40 dbm | 40 e ‘
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30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 814.71654 MHz -63.90 dBm -50.90 dB 30,000 MHz 815.000 MHz 100.000 kHz 788.507 72 MHz -63.69 dBm -50.69 dB
860.000 MHz 1,000 GHz 100.000 kHz §73.34916 MHz -58.20 dBm 41.20d8 860000 Mz 1.000 GHz 100.000 kHz 882.971 76 MHz -54.17 dBm 2117 dB
1.000 GHz 3.000 GHz 1.000 MHz 247368 GHz -39.45 dBm -26.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.503 69 GHz -40.43 dBm 2743 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50625 GHz -52.14 dBm -39.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.48985 GHz -51.96 dBm -38.
7.000 GHz 9.000 GHa 1.000 MHz 7.48506 GHz -53.15 dBm -30.15 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49081 GHz -53.08 dBm -30.08 dB
10:34:30 PM 11/05/2024 10:37:85 B 11/05/2024
Ref Level 30.00dBm  Offset 7.00 dB Mode Auto Sweep 56

Count 100/100

Line _SPUR
20 dBor

0

0.dBa

10
SPURIOUS_UINE | ABS_002
-20

-30
40 dBm
-50 }
| ) A b et et et
60
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.

2 Result Summan)

30,000 MHz 815,000 MHz 100.000 kHz 798.537 72 MHz -63.39 dBm -50.39 dB
B60.000 MHz 1.000 GHz 100.000 kHz 890.17996 MHz -54.69 dBm -41.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 253343 GHz -38.71 dBm -25.71dB
3.000 GHz 7.000 GHz 1.000 MHz 6.49785 GHz -52.23 dBm -39.23d8
7.000 GHz 9.000 GHz 1.000 MHz 7.47332 GHz -53.16 dBm -40.16 dB
T

10:27:51 P4 11/08/2024
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seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0026
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0018
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0022
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 An26-29 of 29
FAX: 886-3-327-0855



saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.84 4.56 5.46 5.82 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
Page NumMASKr  : An26-1 of 20
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBm  Offset 700dE ® AnBW 10 MHz et Level 30,00 gBn  Offset 70006 = AnBW 10 MHz
- A 300 Meos Time 13 ms st 5008 Meas Time 13 ms
1 CCDF CDF
T —
1 =
®
¥
! 1E +
| i
' !
1E04- 1E04- I‘
I i
| \
| |
i T
| |
& 78,0 WHe Mhean Pwr + 20,00 d8 ||| GFET8.0 Mz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 22.55 dBm 26,65 dBm 4.10 dB 1.84 48 33248 354 dB 402 dB = 22.04 dBm 26.80 dBm 4.76 d8 240 dB. 4.16 B 456 dB 4.78 dB.
e [ s NN 0
10:01:29 MM 11/05/2024 10:01:45 MM 11/05/2024
Ref Level 30,00 dBm  Offset 700dE ® AnBW 10 MHz et Level 30,00 gBn  Offset 70006 = AnBW 10 MHz
- Art 3008 Meas Time 13 ms. - Att 308 Meas Time 13 ms.
1 CCDF 15a View 1 CCDF 15a View
1E =
®
1 1E
i
E-04- | TE04:
! ; :
\ ;
I
& 78,0 WHe Mhean Pwr + 20,00 d8 ||| GFET8.0 Mz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 21.03 dBm. 26.75 dBm 5.72 dB 2.80 dB 48848 5.46 4B 564 4B = 20.63 dBm 26.96 dBm 633 d8 250 dB. 5.08 4B 580 dB 5.20 dB
M mmmm s N Meanani [ | IR
10:02:10 M 11/05/2024 10:02:31 MM 11/05/2024

Ref Level 30,00 dBn ffset
- an
1 CCDF

70045 = ARBW 10 MHz
3008 Mess Time 13 ms

/ |
/

TEQ4 "
1
|CF 819.0 MHz_ Mean Pwr + 20.00 dB.
2 Result Summ Samples: 130000
- 18.50 dBm 26.05 dBm 7.55d8 2.88 dB 5.18d8 654 4B 72248
e T
10:02:55 M4 11/05/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.23 9.75
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.26 5.23 10.36 10.26
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.24 5.28 10.24 10.23

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 0B Offset 7.00 48 = REW 1
- an 3008 SWT 101 ms ® VBW 3

00 kHz2
00kHz  Mode Auto Sweep

325
28 s
o o
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10
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o ‘
10 dBr H 907 dB 1] 4
f u
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1
M W "
Y LN "\f“'-ﬂimw
Mt )
_ W s
Sty T FRTR AT Ly n
|CF 819.0 MHz 10001 pts 0 MHz/

10:00:38 PM 11/05/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
= A 3008 SWT 101 ms = VBW 300kHz

Mods Auto Sweep

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

- At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
aifi] 1286 dbm wifi
20 dB Dapi} asz2e8 | |20 g Dajh}
s2s800 Mz s23200 Mz
1135004 #1101 0 "
. uhnioth, ® st
| | |
0 dBer ‘ 0 dBer } ‘R
| | |
10 dBin o g \ 10 dBr T2 11585 d 4 i
f ! | \
I |‘| i '
f \ j ‘l
il Uit

R e w.‘mﬁ

(GF819.0 MHz.

0001 ps

N ] | A T

0 WiHz/

10:00:08 PM  11/05/2024

Span 40.0 MHz || [GF819.0 MHz.

10001 pts

0 e/

09:58:46 PM 11/05/2024

Span 40.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
- an

3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

- 008 SWT 101 ms ® VB 300k _Mode Auto Sweep
36000 Mt ’
20 dBow DI} 04368 | |20 dBw D2} 0.05 8
s2sa00 s s 25800 s
1 13,976 — =
10 4 10, W
| " v L
|
0.8 / \ 0.8 { |‘
10 d8im T ; 10d8im } |
| H2 w 1 3
i \ { |
|/ \ " ‘*
Wi, Yo,
T R
| oy ey e Ao | Folhien Y TV
|CF 819.0 MHz 10001 pts 0 MHz/ |CF 819.0 MHz 10001 pts .0 MH2/ Span 40.0 MHz
e nn " -
09:58:18 M 11/05/2024 09:56:54 MM 11/05/2024

TEL: 886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Ref Level 30,00 B Offset 70008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

117,601 dBm

[PV S ey  ———

A, ] q
. [T A" [V W VW,
7 SN T
W

" /

GEmomAE 70001 pis T Span

09:52:40 PM 11/05/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 B Offset 70008 = REW 200 kHz

Ref Level 30,00 B Offset 70008 = REW 200 kHz

- At 3006 SWT 101 ms & VBW 1Mz Mode Auto Sweep. - Art 3000 SWT 0.1 ms ® VBW 1 MHz Mode Auto Sweep

1364000 Mz 13,655 00 Mz
20 dim o2 a7 e | |20 dom o2 93108
1036000 Mz 1025000 Mz

1 13.403 dém it 113,549 dfim i

0 pptettionuitd \ 0 et t

| | ! |

0 B ! 0 B ¢ {

10 dBm 10 dBin

|CF 819.0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 819 .0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz
[ [

09:53:10 PM 11/05/2024 09:54:32 PM 11/05/2024

64QAM 256QAM

Ref Level 30,00 B Offset 70008 = REW 200 kHz Ref Level 30,00 B Offset 70008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

il Lo Al

(GFE19.0MHz 70001 pis 0 Mz Span 50.0 Mz || [GF879.0 MHz 70001 pis .0 MHz/ Span 50.0 Mz

09:55:00 PM 11/05/2024 09:56:24 PM 11/05/2024

TEL: 886-3-327-0868 Page NumMASKr  : An26-5 of 20
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.49 8.95
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.52 9.29 9.31
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.52 4.52 9.29 9.33

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page NumMASKr

: An26-6 of 20




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

0
20
0 7
o 1
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 820109 MHz 18.00 dBm Oce B 4.492 485943 MHz

m 1 16.74551 MHz 11,14 dim Oce Bw Centroid B18.992 158 149 MHz

i 1 8212384 MHz 1074 d8m Oce B Freq Offset 7,845 850 755 bz

10:01:05 PM 11/05/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
1.01 ms # VBW 300Ktz

Mods Auto Sweep

- an 3035 SWT .01 ms ® VBW 300 kHz _Mode Auto Sweep = 3005 ST
h I
aen
816.770.00 M $16.131 00 M
0 0
10 e e 10 et — =
o o i
/
i ‘/
7 L
o
" LY =
(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz || |cF818.0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 B18.77 MHz 13.63 dBm Oce B 4.528509 936 MHz M1 1 818.131 MHz 1414 dBm Qce Bu 4522486279 MHz
n 1 816.73868 MHz 858 dim Oce B Centroid B19.003 180235 MHz n 1 $16.72014 MHz B65 dim Occ B Gentroid B18.991 183 303 MHz
n 1 821.267 45 Miz 681 dBn Occ B Freq Offset 3.180 235 455 kHz n 1 821.25263 Miz 868 dbin Oce B Freq Offset 5516 696 738 kHi

09:59:40 PM 11/05/2024

09:59:13 PM 11/05/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

SWT 1,01 ms ® VBW 300tz
h

Mode Auto Sweep

ultiView Spactrum

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz
iad Bandwidth

Mode 4uto 5

weep

0.02 dBim|

82064800 MHz $19.20000 MHz

20 20
0 S = e 0 - A —
o - o
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 820648 MHz 14.00 dBm Oce B 4527067574 MHz M 1 8192 MHz 10.02 dBm Oce Bur 4523092543 MHz

m 1 816.72857 MHz 6.96 dim Oce Bw Centroid B18.992 506 298 MHz m 1 816,722 54 MHz 158 diim Occ B Gentroid B18.984 485045 MHz

i 1 82125604 MHz 6.98 d8m Oce B Freq Offset 7493 702 4 kHe i 1 82124603 MHz 434 déim Oce Buw Fren Offset 15514 954 547 kHe

10:05:50 PM 11/05/2024

09:57:21 MM 11/05/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page NumMASKr

: An26-7 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

SWT 101 ms = VBW 1wz Mode Auto Swesp
h
"
»
o ] . ¢
/ 1
o . 1
i T
L ,
- w
FEIs0 Mz 001 prs O W/ Span 20.0 MHz
2 Marker Table
M 1 816.562 MHz 17.43 dBm Occ Bw 8957937024 MHz
n 1 8123296 Mz 1159 dim Occ B Centroid BI8.508 580 603 MHz
n 1 830875 WHz 1126 dém O B Freq Oifset 191,479 396 383 kHe

10:03:38 PM 11/05/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep
h I
MI[1] 1441 cBem
8185600 Mz
20
et p—, e e —
0 0
[
o o
I !
! /
o ] = \ - =
iofer -
(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 822,676 MHz 13.77 dBm Occ Bw 9.299457672 MHz M 1 B18.56 MHz 14.41 dBm Oce B 931825011 MHz
m 1 B14.3381 MHz B9 dim Occ B Centroid BI8.987 795 474 MHz m 1 8143248 MHz .28 diim Occ B Gentroid BI8.983 545 604 MHz
n 1 823,637 5 MHz 901 dm Oce B Frieq Offset +12.204 525 961 kz n 1 823,642 7 MHz .54 dbm Oce Biw Freq Offset 16,450 396 112 bz

09:53:37 MM 11/05/202%

09:54:05 PM 11/05/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

SWT 101 ms = VBW 1wz Mode Auto Swesp - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
h 1 Occupiad Bandwidth
Wi "
81,681 0 Mt
» »
o 7 - Lo ey 0 e s pEE = 2
o, - - o, -
/ \
P \,

foo o=
FEIs0 Mz 001 prs O W/ Span 20.0 MHz || [CF 515.0 Wz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table

M 1 £18.481 MHz 13.80 dBm Occ Bw 5.291 447372 MHz M1 1 £18.081 MHz 10.60 dBm Oce B 9.335496 96 MHz

n 1 813415 MHz 876 dbm Occ B Centroid BI8.987 212815 MHz n 1 8123212 Mhz 4.76 dim Occ B Centroid BIB.991944 555 MKz

n 1 8235329 WHz £78 dém O B Freq Oifset n 1 823559 7 WHz 7.24 dbm Occ B Freq Oifset

09:55:27 MM 11/05/202%

12,787 184 905 kHz

09:55:57 MM 11/05/202%

8055 445 056 ki
[

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page NumMASKr

: An26-8 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.00 48

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 7,00 dB Made Sweep

1 Spectrum Emission Mask
Ches

s6L

Count 100/100

1
20
10 10
0 t
|
10 10 dir
F i
f \ / |
a0 7 I : ;
40 v - 40 dBr | Jﬁ
p
50 dBm . [ I ] . \‘L;iﬂpr “‘“\f!! |44
r [ b ol
| h ‘iIJJ- . - " LT iy H I
PP TR A Y. S P A | I - i AT T
8165 Mz 5003 pts 5 Wie] Span 15.0MHz || |6F 8215 Mk 5005 pts 15 M/ Span 15.0 MMz
2 Result Summa

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 22.02dBm

Tx Bandwidth 5.000 MHz
§13.96045 MHz
£13.99191 MHz
819.03593 MHz
820.307 24 MHz

REW 50.000 kz

-62.94 dB
-43.11 d8

51.70d8
10495 dB
7813 d8

05:25:29 BM 11/05/2024

Center 821.50 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

300.000 H

100.000 kHz
300.000 Hz

824.00583 MHz
100.000 kHz 824.07062 MHz

Tx Pawer 22.04 dBm
Tx Bandwidth 5.000 MHz

-58.02 dBm
-82.72 dBm
-32.11dBm
-16.59 dBm

B18.57182 MHz
818.99981 MHz

z

REW 50.000 kHz

-45.02 dB
-62.72 dB
-12.11 dB

-3.59 dB

09:35:09 B 11/05/2024

Lowest MASK / Full RB

Highest MASK / Full RB

ultiVie 5p
Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep sl RefLevel 30.00dBm  Offset 7,009B Mode Sweep saL
Count 100/100 Count 100/100
i
Limit Chee
20
10 0
PR PRI FPEIEN BV EUR FRTV RPN SRR VR
0 — T
| | ‘ |
10 1 10 d !
. J \
] 7 T
30 “h\t
40 b 40 dby _,rr‘J A
F T ok L T r——" o o i - !
j— ol e N I R Co e Y S
50 dBmy Y T By
pd o
0B
CF 8165 Mz 5005 pts 5 MHz/ Span 15.0MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 MHz

2 Result Summar

~7.500 MHz
538 MHz
500 MHz
2.538 MHz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz

100000 kHz

TxPower 22.14 dBm
Tx Bandwidth 5.000 Mi

8 z
813.99379 MHz
819.00771 MHz
£19.07373 MHz

-20.45 dBm
-44.18 dBm
-40.71 dBm
-20.40 dBm

REW 50.000 kz

Center 821.50 MHz

TxPawer 22.15 dBm
Tx Bandwidth 5.000 MHz

-24.39 dBm

7.500 MHz

2538 MHz
2500 MHz
2538 MHz

2538 Mz
2500 MHz
2.538 MHz
7.500 MHz

100.000 kHz

B818.95734 MHz

300.000 Hz
300.000 Hz
100.000 kHz

818.97987 MHz
824.002 82 MHz
824,039 55 MHz

X m
-37.88 dBm
-21.95 dBm

REW 50.000 kHz

-11.39 dB

05:24:43 PM 11/05/2024

09:34:21 PM 11/05/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page NumMASKr

: An26-9 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

2 Result Summar
TxPower 21.15dBm
Tx Bandwidth 5.000 MHz

Center 816.50 MHz

REW 50.000 kz

Ref Level 3000 dBm  Offset 7.00 d8 Mode Sweep S5GL Ref Level 30.00 dBm  Offset 7.00 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 .
Limit Checd i Chec e
Pz %0

20 diew 20 df "

) I
10 A 10 ’ !
o [ 1 l

' IR
10 10 4 |
b Il
!
) " }
/ Y ] )

a0 |,J : / |
w iy 2008 p,w. ‘I
. Il ‘
s | i [ I‘\l uh-f LT T : u A I"L‘F‘ 1\:[ JJ' l[ \“ ' |
0 liatd dh ol L AN Y Pt i ) e[t o i Vi 1 WAL ) i)
0B e e R | [S A e
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz

2 Result Summa;

Tx Pawer 21.25 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz

7,500 MHz 2538 MHz 100,000 kHz z -371.11 d8 E 7.500 MHz 2,538 MHz B18.808 10 MHz -78.19 dB
2538 MH: 2500 MHz 300.000 Hz 8 MHz -5212d8 1097 d 2538 MH2 oo 818.97084 MHz 10226 0B
2500 MHz 2538 MHz 300000 Kz 819.00696 MHz -101.40 dB -60.26 dB 2500 M Ty 24700883 MHL Sisi @
2538 MHz 7500 MHz 100,000 kiz 819.15452 MHz -77.88 dB -43.74 dB Freeii a0 e E2404577 Mz a4t
05:26:16 PM  11/05/2024 09:35:55 PN 11/05/2024
ultiView sp . MultiVie et -
Reflevel 000 d8m Offset 70008 Mode Sweep saL Reflevel 3000dBm  Offset 700dB  Mode Sweep saL
Count 100/100 Count 100/100
| 1 Spectrum Emission Mask 1% Por
t Chec
paaon
20 dby
10 0
O O e
2 N . v v
o
| | ( ‘
10 i + 10 di r I
] | |
e i i \
30 . LN W
# A 2
40 40 dm e T
; T ¥ W N et SR S S
50 dBm Lottt el S il e L i v T
M‘/w i
CF 816.5 MH:z 5005 prs 5 MHz/ Span 15.0 MHz || (cF 6215 MHs 5005 pts B Span 15.0 M

2 Result Summar

TxPower 21.56 dBm
Tx Bandwidth 5.000 MHz

Center 816.50 MHz

-7.500 MHz 2538 MHz 100.000 kHz 813.88594 MHz -28.63 dBm 46.19 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99191 MHz -39.57 dBm -61.13 dB
2500 MHz 2538 MHz X 819.03179 MHz -39.80 dBm -61.36 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.051 98 MHz .77 dBm -45.33 dB

REW 50.000 kz

05:27:02 PM 11/05/2024

Center 821.50 MHz

TxPawer 21.57 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz

09:36:42 PM 11/05/2024

7.500 MHz 2538 MHz 100.000 kHz £818.94801 MHz -24.22 dBm -45.79 dB -11.22 dB
2538 MHz -2.500 MHz 300.000 Hz 818.97874 MHz -40.27 dBm -61.84 dB -20.27 dB
2500 MHz 2.538 MHz 300.000 Hz 824.00583 MHz -38.92dBm -60.48 dB -18.92 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.064 41 MHz -21.45 dBm -43.02 dB -8.45 dB
ceary (R =

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page NumMASKr  : An26-10 of 20



gatic RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

v Spect
Reflevel 3000dBm OMfset 7000 Mode Sweep saL Reflevel 30008 Offset 70008 Made Sweep saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask i pectrum Emission I
Limit Checi Phss it Che
pezon
20 diew 20
[ 10 [1
10 B [
0 {1 |
) (1
10 — 10 s +—
| / 1y
il [
|
'30 / 1 f
40 ; 1 40 dBr
| JI
50 dBm i e B
;‘Ll ‘M W by ot ) R A .f‘l
5 { i LI FENLLL LAY (R . P . | IR R
B LBR e i A = oo | |20B T 8 e
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF B21.5 MHz. 5005 pts. 1.5 MHz/

2 Result Summar

2538 MH;

500 MH.
2538 MH;
7.500 MH;

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

TxPower 20.29 dBm
Tx Bandwidth 5.

Center 816.50 MHz

iz 100.000 kHz
2 300.000 Hz
z 300000 Hz
z 100,000 khiz

-16. m
-33.82 dBm
-81.01 dBm
-55.55 dBm

19.023 83 MHz
819.449 63 MHz

REW 50.000 kz

5811 d8 138248
410130 d8 5101 d8
7584 dB 2255 dB

05:28:35 BM  11/05/2024

T o

2 Result Summa;

Sub Black A Tx Pawer 20.23 dBm

Tx Bandwidth 5.000 MHz

Center 821.50 MHz

-76.75 dB
-96.56 dB
-50.75 dB
-35.61d8

-56.52 dBm
-76.33 dBm
-30.52 dBm
-15.38 dBm

B18.88583 MHz

100.000 kHz
818.97573 MHz

300.000 Hz
300,000 Hz
100.000 kHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

824.008 84 MHz
824,058 20 MHz.

09:38:17 B 11/05/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Vi
Ref Level 30.00 dBm  Offset 7.00 dB Mode Sweep SGL Ref Level 30.00d8m Offset 7.00 4B Maode Sweep S6L
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Puir
i chec
20 di 20 dbr
10 10
por [V OO Y
0 £ { BART :
|
|
» ! ‘ 10 i T
| | i
i \a %
\ k
0 o u"\
P N
" ; 20 dBim !
0 dBy - A Ay o A e
50 dBm 1 ey
U T b
vl
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ B Span 15.0 MHz

2 Result Summar

TxPower 20.56 dBm
Tx Bandwidth 5.000 MHz

Center 816.50 MHz

05:27:45 PM 11/05/2024

-7.500 MHz 2538 MHz 100.000 kHz 813.91381 MHz .47 dBm 1
-2.538 MHz -2.500 MHz 1000 Hz 813.99492 MHz -40.40 dBm -60.97 dB
2500 MHz 2538 MHz X 819.00583 MHz -41.39 dBm -61.95 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.101 70 MHz -23.70 dBm -44.26 dB
ety

Tx Pawer 20,66 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz

Center 821.50 MHz

7.500 MHz 2538 MHz 100.000 kHz 818.96045 MHz -21.50 dBm -42.16dB -8.50 dB
2538 MHz -2.500 MHz 300.000 Hz 818.99868 MHz -39.41 dBm -60.06 dB -19.41 dB
2500 MHz 2.538 MHz 300.000 Hz 824.00583 MHz -39.26 dBm -59.92 dB -19.26 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.04577 MHz -24.13 dBm -44.79 dB -11.13 dB
eacy [ =

09:37:30 #M 11/05/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

e - o
Ref Level 30.00 dBm  Offset 7.00 6 Mode Sweep S6L RefLevel 3000dBm  Offset 7.00d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Specirum Emission Mask ) pectrum Emission 1
Limit CheeH PRss it Chee
pe20n
20 diew 20
10 10
a wl |
Il I
\ b
10 — 10 di
/ )
Y FN
7
i
30 Fi ] l@ 1
0 i 40 dBr /
A
50 dBm ‘l((\f B
™ I A . o
50 9B e S = e | [0 W T
CF £16.5 MHz 5005 pts Span 15.0 MHz || (F 8215 MHz 5005 pts .5 WHa/ Span 15.0 MHz
2 Result Summa
Tx Power 1975 dBm RBW 50,000 kHz

2 Result Summar

~7.500 MHz
-2.538 MHz

Center 816.50 MHz

2538 MHz
500 MHz

100.000 kHz
300.000 Hz
300.000 He

813.9604 z
813.99379 MHz
819.002 82 MHz -84.07 d

TxPower 19.94 dBm
Tx Bandwidth 5.

-34.72 d

REW 50.000 kz

Sub Black A

m
IBm
Bm

-36.82 d|
-54.66 dB
-104.01 dB8

-14.72 dB
-64.07 dB

7.500 MHz
2538 MHz

2.500 MHz

Center 821.50 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

Tx Bandwidth 5.000 MHz

817.791 45 MHz
818.97573 MHz
824.00771 MHz
824.039 55 MHz.

-58.07 dBm
-70.60 dBm
-36.34 dBm
-18.83 dBm

2500 Mtz 2538 Mz
2538 Mz 7,500 Miiz 100,000 kliz 820.29171 MHz -58.16 dBm 781048 -45.16 d8 3238 My
T o
©05:29:21 PM  11/05/2024 09:35:08 PM 11/08/2024
| =
T ST Node Sweep saL RefLevel 30,00 dBm  OMset 7,00 dB Mode Sweep saL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Puir
it Che
P00 0
20 di 20 dbr
10 10
. . . ” N SO
{ I 1
10 10 d ! ‘l
]
) |
i T T
W i \
0 ] [ ;
™ W
40 A e 40 B i
i L SR PO o SR - St e P kg
A0 dBar | — poysactnerntl o e T Wpmngf e
- 1"
CF 8165 MHz 5005 pts 5 Miiz/ Span 1.0 MHz | | (CF 821.5 MHz 5005 pts H " Span 15.0 MiHz
TxPower 20.13 dBm RBW 50,000 kHz

2 Result Summar

Center 821.50 MHz

TxPower 20.06 dBm

REW 50.000 kz

Center 816.50 MHz

Tx Bandwidth 5.000 MHz

05:30:08 PM  11/05/2024

09:39:51 FM 11/05/2024

Tx Bandwidth 5.000 MHz
7500 MHz 2538 MHz 100,000 kHz 813.92625 MHz -21.94 dBm 47.99 dB -14.54 dB 7.500 Mz 2538 Miiz 100.000 kHz 818.938 68 MHz -2651 dBm -46.64 di -1351 dB
2538 MHz -2.500 MHz 300.000 Hz 813.99078 MHz 3617 dBm -66.23 dB 2617 d8 2538 MHz 2500 Mz 300000 Hz B18.98777 MHz .04 dBm 6417 dB -20.04 dB
2500 MHz 2538 MHiz 300,000 Hz 819.01787 MHz -40.57 dBm -60.62d8 -20.57d8 2500 MHz 2538 MHz 300,000 Hz 82400583 MHz -41.93 dBm -62.06 dB -21.93 dB
2538 Wz 7500 Mz 100,000 iz 819.08305 MHz -25.19 dBm -45.25 dB 1219 d8 Jr38 Mie 7500 MHe 100.000 kie £24.045 77 MHz 2504 dBm 451748 12,04 dB

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page NumMASKr

: An26-12 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Highest MASK / 1RBmax

Lowest MASK / 1RBO

v - o
Ref Level 30.00 dBm  Offset 7.00 6 Mode Sweep S6L RefLevel 3000dBm  Offset 7.00d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask i pectrum Emission i\
Limit Chech Phss it Che
pe200
20 diew 20
10 10 A
I
0 H i
10 : 10 d I
7 73
— - :
/ L]
20 f -
i \ ] L
40 A 4 40 dBm / b
M Il 4 i |
50 dBr T -
[/ Y i T .

T \ I - | ML
T CAn e T | | 1, v A
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz

2 Result Summa
Center 821.50 MHz TxPower 1771 dBm RBW 50,000 kHz

2 Result Summar
Center 816.50 MHz

100.000 kHz 960
300,000 Hz
300.000 Hz
100,000 kHiz

2538 MHz
500 MHz
2538 MHz

~7.500 MHz
-2.538 MHz
2500 MHz

813.9604 z
813.98890 MHz
819.02088 MHz
820.13946 MHz

REW 50.000 kz Sub Black A

TxPower 17.54 dBm
Tx Bandwidth 5.000 MHz

81

100.000 kHz
81

300.000 Hz
300,000 Hz
100.000 kHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

5150 d8 1396 d8
1017248 5418 d8
761048

-18.91 dBm
-33.96 dBm
-84.18 dBm

824.008 84 MHz
824,048 87 MHz.

Tx Bandwidth 5.000 MHz

-75.55d8
-83.56 dB
-53.91dB
-41.03 dB

7.194 52 MHz
8.99116 MHz

-44.84 dB
-45.85 dB
-16.20 dB
-10.31 dB

-58.56 dBm -45.56 dB

2,538 MHz 7.500 MHz

05:31:43 BN 11/05/2024

09:41:29 PM  11/05/2024

Lowest MASK / Full RB

Highest MASK / Full RB

RefLevel 30.00dBm  Offset 7,00 4B Mode Sweep

6L

Count 100/100

05:30:57 PM 11/05/2024

09:40:41 PM 11/05/2024

ultiView
Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask 1 P
it Chee
20 di
10 10
a "y = ) ST =
\ ] 1
10 10 di l
] 7
30 h
"l
40 ¥ 40 dbm:
N ", " i, " Iy

. | I e ., . T .

m PRI b ™ S e S -
|50 4R -
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts .5 MHz/  Span 15.0 Mz
2 Result Summa

Center B16.50 MHz TxPower 18.05 dBm REW 50.000 kHz Center 821.50 MHz TxPower 18.00dBm REW 50000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz

7500 MHz 2538 Mz 100000 khz 813.92003 MHz -20.61 dBm 4267 dB -11.61d8 7.500 MHz 2538 Mz 100,000 kHz B18.96045 MHz -25.67 dBm -43.67 dB -12.67 dB

-2.538 MHz -2.500 Mtz 813.99191 MHz -42.89 dBm 60.95 dB -22.89.d8 2538 MHz 2500 MHz 300000 Hz 818.99078 MHz -43.11 dBm 61.12d8 -23.11 B

2500 MHz 2538 MHiz X 819.01787 MHz -42.61 dBm -60.67d8 206148 2.500 MHz 2538 MHz 300,000 Hz 82400583 MHz -46.35 dBm -64.36 dB -26.35 dB

2538 WMHz 7.500 Mz 100,000 kHz 819.03955 MHz -26.97 dBm -45.03 dB -13.97d8 2538 Mie 7500 MHe 100.000 kie 824.07395 MHz 2774 dBm 451548 1414 dB
et N 2 Ready I 5

886-3-327-0868
886-3-327-0855

TEL:
FAX:

Page NumMASKr

: An26-13 of 20



e%FCC RADIO TEST REPORT Report No. : FG401530C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

s6L

Ref Level 2000 dBm  Offset 7.00dB Mode Sweep sa RefLevel 30.00dBm  Offset 7.00 dB Made Sweep
Count 100/100
1 Spectrum Emission Mask 1R AvgPwr (1
Limit ChecH PSS
pe200

20 den t t - - 20 dbi

10 0

" - .

[ { |
1 | |
, | | 10 d ] [
7 ] T
' i, \.
a0 o
o N
a0 e 40 dBiny ‘*u,,.\
A,
et? T e T Nt bt
50 dBm e e S0, = ==
e
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz ) 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summa;

2 Result Summar

Center 816,50 MHz TxPower 19.63 dBm REW 50.000 kHz Center 821.50 MHz Tx Pawer 19.73 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz o Tx Bandwidth 5.000 MHz

MH 4.82 db 44.45 db 82 dB 7.500 MHz 2538 MHz 100.000 kHz 818.960 45 MHz 4265 dB
2538 MHz 2,500 MHz 300000 Hz 818.99379 MHz 6283 dB

-7.500 MHz 2538 MHz 100.000 kHz
-61.96 dB
-61.35 dB d 2500 MHz 2538 MHz 300,000 Hz 824.01975 MHz -63.27 dB

§13.926 z
2538 MHz -2.500 Mz 300,000 Hz 813.98965 MHz
2500 MHz 538 MHz 300,000 Hz 819.00771 MHz -41.72d

2538 MHz 7.500 MHz 100,000 kHiz 819.11102 MHz -24.13 dBm -43.76 dB A 538 M 00 M 100,000 ki £24.104 80 MHz

05:32:36 BM  11/05/2024 09:33:30 B 11/05/2024

TEL: 886-3-327-0868 Page NumMASKr  : An26-14 of 20
FAX: 886-3-327-0855



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 7.00dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask ©1Rm AvgPwr

Limit Chec PRSS

P<200
20 dBr
10 dBm

a4 g 5 A B Ao o

0 dBmr

10 dBm / \
20 dBm | ( \
30 dBm \R‘
4
A0 dpm T N m—

60 dBmr

'CF819.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.26 dBm
Tx Bandwidth 10.000 MHz

5005 pts 2.0 MHz/

Span 20.0 MHz

RBW 100.000 kHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.95578 MHz -31.25dBm -53.52dB -18.25dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -49.20 dBm -71.46 dB -29.20 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.035 93 MHz -54.16 dBm -76.43 dB -34.16 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.61213 MHz -36.48 dBm -58.75 dB -23.48 dB

. 20241105
Ready  [NENNININ i AR

00.48:01 PM_11/05/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

RefLevel 30.00dBm  Offset 7.00dB Mode Sweep saL
Count 100/100

1 Spectrum Emission Mask ©1Rm AvgPwr

Limit Che Phss

P<200
20 dBm
10 dBm

o LT

0 dBrm ——

-10 dBm / \
20 dBm | f \
30 dBm M 7\\

-40 dBmr

M ' IW AWWWWW”
50 et

-60 dBm

CF819.0 MHz
2 Result Summary

5005 pts .0 MHz/

Span 20.0 MHz

Sub Block A Center 819.00 MHz Tx Power 21.78 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -29.29 dBm -51.07 dB -16.29 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -46.84 dBm -68.62 dB -26.84 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 90 MHz -54.31 dBm -76.09 dB -34.31dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.064 94 MHz -36.36 dBm -58.13 dB -23.36 dB

. 20241105
Ready  [NNNNININ =5 rasa

00-4R-43 PM__11/05/5004

TEL: 886-3-327-0868

Page NumMASKr  : An26-15 of 20
FAX: 886-3-327-0855




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.00dB

Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PASS
P<200
20 dBm
10 dBrmr
0 dBrmr /w,, T L \
-10 dBmr } \
20 dBnr ‘ Jj ,\h
-30 dBr Jrll
-40 dBnr e
It (PRI
50 dBny MM"V”’M
60 dBm
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.77 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.94748 MHz -30.81 dBm -51.58 dB -17.81dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.964 82 MHz -47.52 dBm -68.29 dB -27.52 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 89 MHz -53.79 dBm -74.56 dB -33.79dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -37.91 dBm -58.68 dB -24.91 dB
Ready NN o e
09.40.25 M __11/02/2024
FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM
Middle MASK / Full RB
Ref Level 30.00 dBm  Offset 7.00dB Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec! PASS
P<200
20 dBm
10 dBrm
it bl g Are AN P00y A AR, g PRI 0 AR S  ro
0 dBmr / o { \
-10 dBm [ k
-20 dBmr ‘ ﬂ \’H
30 dBmr i
-40 dBm )
Moy il o sty
50 dBm
CF819.0 MHz 5005 pts .0 MHz/

2

Span 20.0 MHz
Result Summary

Sub Block A Center 819.00 MHz Tx Power 20.30 dBm RBW 100.000 kHz

Tx Bandwidth 10.000 MHz None

-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -29.53 dBm -49.83 dB -16.53 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -46.28 dBm -66.58 dB -26.28 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.003 95 MHz -56.18 dBm -76.48 dB -36.18 dB

5.038 MHz 10.000 MHz 100.000 kHz 824.073 24 MHz -40.04 dBm -60.35 dB -27.04 dB
Redy DN S

00-50-07 PM__11/05/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.00dB

Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PRSS
P<200
20 dBr
10 dBm
0 dBmr g = - - e .ﬂ\
-10 dBm f \
-20 dBmr ‘ I{ \
-30 dBmr ML
-40 dBmr M
[edrbifn prerttend W]
-50 dBm e
[
_CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 18.27 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95163 MHz -32.73 dBm -51.00 dB -19.73 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.967 83 MHz -50.45 dBm -68.72 dB -30.45 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -61.01 dBm -79.28 dB -41.01 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.36341 MHz -45.34 dBm -63.61 dB -32.34 dB

00.50.82 PM__11/05/2024

Ready [T %

2024-11-05
21:50:51

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 7.00 dB

Mede Sweep

SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PSS
P<200
20 dBrr
10 dBm
0 dBr [- \
-10 dBm / \
-20 dBmr ‘
-30 dBmr T
40 dBm M i KL
50 dBry e
“60 dBm
CF 819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 19.74 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -28.69 dBm -48.43 dB -15.69 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -45.85 dBm -65.58 dB -25.85 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.005 83 MHz -48.90 dBm -68.64 dB -28.90 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -29.40 dBm -49.14 dB -16.40 dB

00.51-40 PM_11/05/20204

Ready  [NNNNININ

2024-11-05
21:51:39

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page NumMASKr  : An26-17 of 20




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.00 B

Mode Auto Sweep

03:43:45 P 11/05/2024

05:44:57 P 11/05/2024

s6L RefLevel 30.00 dBm  Offsct 7.00 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e ‘
50 l | ) | L
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 768.51589 MHz -63.55 dBm -50.55 dB 30,000 MHz 809.000 MHz 100.000 kHz 770,982 58 MHz -63.74 dBm
829.000 MHz 1.000 GHz 100.000 kHz 862.57173 MHz -54,09 dBm -41.09.d8 629.000 Mz 1.000 GHz 100.000 kHz 864,452 26 MHz -54.03 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.44368 GHz -40.20 dBm -27.20dl 1.000 GHz 3.000 GHz 1.000 MHz 2.45094 GHz -40.27 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50985 GHz -52.11 dBm -39.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.507 85 GHz 52.12 dBm
7.000 GHz 9.000 GHa 1.000 MHz 7.49256 GHz -52.90 dBm -39.90 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49831 GHz -53.31 dBm

Highest Channel

Ref Level 30.00dBm  Offset 7.00 B

Mode Auto Sweep

08:42:38 P4 11/08/2024

Lne._SPURIOUS_LINE_ABS.og2
20 dBor
10
0 diin
-10
SPURIOUS_UINE_ ABS 002
-20
-30
40 dBm
-50
I By Mt P o L [
60
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30,000 MHz 809.000 MHz 100.000 kHz 773.53583 MHz -63.93 dBm -50.93 dB
829.000 MHz 1.000 GHe 100.000 kHz 865.003 35 MHz -53.87 dBm -40.87 dB
1.000 GHz 3,000 GHz 1.000 MHz 245844 GHz -40.61 dBm -21.61d8
3.000 GHz 7.000 GHz 1.000 MHz 6.491 85 GHz -52.07 dBm -35.07 d8
7.000 GHz 9.000 GH 1.000 MHz 7.49831 GHz -53.24 dBm -40.24 dB

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page NumMASKr  : An26-18 of 20



seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0033
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0047
PASS
-10 Normal Voltage 0.0016
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page NumMASKr  : An26-19 of 20
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
(*C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0107
30 Normal Voltage 0.0120
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0090
PASS
-10 Normal Voltage 0.0042
-20 Normal Voltage 0.0106
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0129
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0087
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.

3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page NumMASKr

: An26-20 of 20




saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n26 Part90s Straddle Channel

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.90 4.56 5.52 5.86 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
Page Number 1 An26-1 of 14

TEL: 886-3-327-0868
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Reflevel 000dBm Offset 70045 = ARBW 20 Mz Reflevel 300000 Oftset  7.0045 = ABW 20 Mz
- are 3008 MessTime 65ms Atk 505 Meos Time 65 ms
CDF
— ==
I IE
- I
&
; A
1E 3
: \
IE04 . 108 .
I |
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-"_zzsa dBm 26.86 dBm —ua d8 20248 34248 3.90 dB 42498 = 21.98 dBm 27.13 dBm 5.15d8 24048 402 db 456 d8 .86 d8
s [ I [ — TR
03:36:03 A 11/06/2024 01:36:24 A 11/06/2024
Reflevel 000dBm Offset 70045 = ARBW 20 Mz Reflevel 300000 Oftset  7.0045 = ABW 20 Mz
- 3000 Meos Time 6.5 ms = it 505 Meos Time 65 ms
L car
= = S 1E- = =
I . -
3 1E 5
1604 ! 1604 it
g i
t \
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zn,ga dBm 27.11 dBm —s,u d8 292 48 480 b 552 9B _s 84 4D =—_ZD.IB dBm 27.01 dBm 6.52d8 296 d8 5,02 dB 5,85 d 62348
Mas i ey Meanai i L
03:36:48 MM 11/06/2024 03:37:04 MM 11/06/2024
Reflevel 3000dBn Offiet 70045 = ANBW 20 MH:
- an 3008 MessTime 65ms
¥
1604 +
i
I
3
1 3
|CF 824.0 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
- 18.48 dBm. 25.85 dBm 737d8 2.58 4B 52248 668 dB [
03:37:30 A 11/06/2024

7304

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 5.10 9.82 14.56 19.36
Mode FR1 n26 : 26dB BW(MHz) /| CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.31 5.23 10.31 10.26 15.34 15.34 20.47 20.60
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.25 5.21 10.18 10.31 15.30 15.30 20.46 20.42
TEL: 886-3-327-0868 Page Number : An26-3 of 14

FAX: 886-3-327-0855




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 70008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

a2
20 dBm D}y 1.02 a8}

510800 MKz

L MM %A‘M.\.If‘"-; 'v"'.""\m-‘ -

A Wil

o L ‘
ket W

(GFa24.0MHz 70001 pis 0 Mz

01:35:09 AM 11/06/2024

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 70008 = REW 100 kHz Ref Level 30,00 B Offset 70008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

750
20 die ouy——asaan [ |20 dom ougfs——a0sas
s31600 e 533800 s
H1 13,422 e 113,993 dém
© e oy 0 Al gosnlh,
I}
| |
!
o dtr / o dtr ’
\
10,86 L 10,86 )
- ; m W2 12007 3 ]

|umr/ ‘Lv Lk LT i Aomasin o W,

L —— i T | e o7y |

(GF824.0 MHz. 70001 pts 0 WiHz/ Span 40.0 MHz || [GF824.0 MHz. 0001 pts 0 e/ Span 40.0 MHz

01:34:38 MM 11/06/2024 01:33:18 AM 11/06/2024

64QAM 256QAM

Ref Level 30,00 B Offset 70008 = REW 100 kHz Ref Level 30,00 B Offset 70008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep - an 3008 SWT 10,1 ms = VBW 300 kHz _ Mode Auto Sweep

g Ity \
MM\“ Moy , W W#M W«%

sl o || Tt -

GFazomAE 70001 pis T Span

| | [Fazaamme 0001 pis G WiHa/ Span

01:32:50 AM 11/06/2024 01:31:27 MM 11/06/202%
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